P 0.0.04.900.00600000000 0080088880400 000008804680 00909840¢-
0.6.0.0.0.9.66.600006009900006006860800008906608060000008
P00 0.0.8.0.6.0800 806000060060 000000006080080.80086844

P00 0000000800088 8008000ttt 0 00 ee00080000901
PO AP D 6000080060800 0606000808888 0066800084
PO D090 0800000068000 000008880 840080000004

P 9.0.8.0.8.0.00.0.0.0.0.0.00000666.0008688.98008600044
FO.6.0.0.8.0.6.0.6.0.00.008.00¢6006.0680800608568.00004

PO 0G0 0 0000000080 008000000084800804

P 0.0.0.06.0029000.006009088600886680004
NAXKAKKEXKX KX XXX KKK XXX KKK KKXXK
Fe0.0.90.00.4.0684008088080806466¢.84
XXXEXHAXX XXX XX AKX HXKXX XK AKX
XXYXKKXK K KKK KXRKK LKXAXK
[16.0.6.6.0.6:0.0.0.6:0.0.9:0.9.0,08.0.0.004

P05 0.0.8.0.008.8489.006468¢04

XXAXK XXX KK UL H XXX KKK

XXX KX XAAHEXXKKXXX

) $.9:8.9.9.6.9.0.6.9.4.3.0.9.4

KXEAXLXXHKAKAXK

XXX RXKXHKAKXX

XXXXXXXHE

XXXXXXX

XXKXXX

XXX
X

X

XX

HAXAXX

EXAXKXXX

XEXXXXXXX

XXXAXXXXAXX
XXXXXAXXXXXXY
AXAXKXEAXXXXKXKX
b.0.4.6.9.9.¢.9.9.0.9.6,99 ¢804

1 9.0.0.9.¢.9.60.9.490.8690944
XAXUARAXXKXKXXXAXXKKKX
P 9.8.05.0.6.0.90.66.699.998.060.894
b 010 0. 0.0.0.0.9.6040.8083990.600904

D 9.6.:0.9.9.0.0.9.9:9.6,0.:¢.0.9:0.9.9.9.6.6,9,6.$.¢34
J.0.0.0.0.0.6.0.0.6.4.0.9.0.9.409.06.0.69.866¢584

) 0.0.5.6.0.6008664.68696:08004680¢48404¢
)0.0:0:0.0.0.0.0.6.0.0.0.6.00.6.90.0.64.¢08¢68604080
P0.0.0.0.60.800.0.008868.059.08080090360994¢ ¢4

P09 00064080 000.80.00800008¢800808080¢084

O S TN 60.0.0.0.04080009.006880866860880006001
h.8.6.0.0.6.6.0.0.6.0.6.0.000.000.0 00 8864908888600608060844

$ 0000000000008 6000000005¢08000808888000804

P 90000000008 008 0600000009 00004808606060.680040044

PO 0GRS0 PGP 08080000960 080608004800088¢0004]

P A A 004000000000 090 000000000886 88000 0084808884484
HO0.0.0.0.00.0.90866.0.0600.0090.9.690000.0.00.5.0800800868099088604



EK-8500X-1P-001

ILLUSTRATED
PARTS
BREAKDOWN

VAX 6000-500

SYSTEM

HOW TO USE THE IPB

GENERAL
This IP2 is compilaed following the organization and nomencla-
ture of the engineering drawing structure.

MAJOR ASSEMBLY LOCATOR (When Applicable)

The Major Assembly Locator (first illustration) is an index that
provides a description and a figure reference for all illustra-
tions used in this manual.

INDENTED PARTS LIST

This manual identifies eacr assembly being broken down (fig-
ure reference caliout) . and all parts of that assembly . Further
breakdown of an asgermnbly is shown by an asterisk { *) praced-
ing the item callouts in the Description Column. The number of
asterisks praceding an item is used to denote the subordina-
tion of that item with respect to the Major Assembly. A single
asterisk preceding an item description Incicates that the item
is part of the rnajor assembly being illustrated. items that are
subordinate to single asterisks items. are denoted by two as-
terisks (*°) and immediately follow the related single asterisk
item. This system of part identification provides a means for
the user to Identify the next higher agsembly item and make
alternate selections for parts when the rec  ~d replacement
part of assembly is not immaediately avai

COLUMMN CALLOUT DESCRIPTION
Figure and Item - Indicates the figure number and itam num-
ber of each part.

Description - Lists the name of the part and pertinent speci-
fications (when required). Asterisks preceding the descrip-
tion denote the subordination of the part to the next higher
assembly .

LLEC Part No. - Lists the Digital part ordering number. A
btank in this column indicates a Digital part number was not
assigned at the time of publication.

ECO Cut-In - The notation at the top of this column indicates
the ECO leve! of the system {option). at which the iPB was
initially prepared. Subsequent ECO levei designations, that
modify existing parts or add new parts to the device. are in-
serted in thae ECC Cut-in column next to the part that is added
or madified.

Used On Code - Letters in this column correspond to the
variation codes assigned in Figure 1. Parts with an Alpha no-
tation(s) ars used only in those option variations. A blank indi-
cates that the part is used on all option variations.

Ref Fig No. - A cross reference between illustrations. For
each Major Assembly, the number in this column denotes the
figure of the next higher assembly . For all subassemblies, the
number in this column denctes the figure showing additional
detailed breakdown.

PART NUMBER/PART DESCRIPTION INDEX SECTION
Parts are indexed both numerically and alphabetically by de-
scription, referenced to a locs.ion within the IPB. by figure
number and item number.

REVISION HIS JORY

OTHER IPB
MANUAILS
PRINTING £CO LEVEL DATE REFERENCED
1st Printing |H9657 00011-00001 18-JAN-91 N/A
70-24614 00003-00003
70-24623 00004-~00004
70-24124 00003-00003
70-27867 00000-G0000
H7206 00301-00001
H405 00000-00000
70-22814 00000-00000
70-22815 00000-00000
70-24902 00003-00003
H7215 00005-00005
H7214 ¢0004-00004
H7242 00000-00000

*-\



Digital Equipment Corporation reserves the right, without notice, to make substitutions and modifica-
uons in the specifications of products documented in this manual and further reserves the right to
withdraw any of these products from the market without notice.

Digital Equipment Corporation is not responsible for errors which may appear in the technical descrip-
tion (including ilustrations and photographs) of the products covered by this manual.

None of the descriptions contained in this manual imply the granting of any license whatsoever to make,
use or sell equipment constructed in accordance therewith.

Restricted Rights: Use. duplication or disclosure by the U.S. Government is subject to restrictions as set

forth in subparagraph (c) (1) (ii) of the Righis in Technical Data and Computer Software clause at
DFARS 252.227-2713.

Copyright © 1991 by Digital Equipment Corporation. All rights reserved.

The postage-paid READER'S COMMENTS form on the last page of this document requests your criti-
cal evaluation to assist us in preparing future documentation.

The following are trademarks of Digital Equipment Corporation :

DECdirect
TK

VAX
VAX 6000
VAX 6000-500
XMl

Printed in U.S.A.

i



FRONT VIEW

6500X-01-iL

Figure 1. System Assembly, VAX 6000-500 (Sheet 1 of 5)

PARTS LIST

X
g
9
£




REAR VIEW

8500X-01A-IL

Figure 1. System Assembly, VAX 600C-500 (Sheet 2 of 5)

PARTS LIST

IPB-6500X



Lot

19 18
20

FRONT VIEW - SHOWN WITH END PANELS REMOVED

Figure 1. System Assembly, VAX 6000-500 (Sheet 3 of 5)

PARTS LIST

A 4

AaeEa\ Naamno )

/
s A

46

47

\\

8500X-01B-IL

1PB-6500X

¢t



N AN/
TN == £

e g e ' sy . @ f

AW

) \
- DO— A :
— Y
X A— \ \ L. ]
\ 3\ =5
\ @) o
@ © GOOr 200000000020
o o) m
ot )
= QQ m
\ @O o o y
\
\ £ 4
\ &7 . o)
. 000010000008
o

£\

” \

. \

‘ \
\

6500X-01C-iL

REAR VIEW - SHOWN WITH END PANELS REMOVED

Figure 1. System Assembly, VAX 6000-500 (Sheet 4 of 5)

PARTS LIST

1P8-8500X



74 ° 4 olo [ o o h
Us Df.—c:—.Ei
off=1[Te ofTeTl[ToK. 3
; (i
o
2 0 o D [+] M
ol ouUQo O o 0
72 \ i fo o )
lo [« L ) 0 0O
im @
2] L 65
Y O
[ DYoL
5{ ]
66
69 70 68 67
71

6500X-01D-IL

Figure 1. System Assembly, VAX 6000-500 (Sheet 5 of 5)

PARTS LIST

&

IPB-6500X




| ITEM

OCONDDPGDD: DN =

IPB-6500X

DESCRIPTION
SYSTEM ASSEMBLY. VAX 8000-500

Code A -~ Used On H8657-CB (Domestic)
Code B - Used On H86857-CA (Non-Domestic)

*CABINET ASSEMBLY, MECHANICAL
*Panel, Kick

*‘OO0R ASSEMBLY, FRONT

*Logo, Corporate

*Bezel

*Panel Assembly, End

*Support Assembly, Right

*Nut, Kep No. 1/4-20

*Support Asgsembly, Left

*Cover, Bulkhead Assembly

*DOOR ASSEMBLY, REAR

*Weshar, Flat

*Screw, Sems Pan Hd No. 10-32 x 3/4
“Keys, Plastic

*Tie, Cable

*Label, ‘'822BA Warning"

*Cover, Top Weldment

*Extengion Agsembly, Front

*Gasket Assembly

*Clip, Nylon RF Gasket

*Transformar, 3-Phage P=418 §0 Hz 4.5 KVA
*Label, “Ground"

*Cable Assembly, W/Wrist Strap
*Panel, Front

*Panel, Front

"Harness Assembly, Wire 08 Cond 18 AWG
*Scraw, Sems Hex Hd No. 1/4-20 x 1/2
*“Harnees Assembly, Wire

*Harness Assembly

*Gaeket Assembly

*Bracket, Filler Angle Seal

*Label, ‘'VAXB030 XMI”

*Baffle Assambly

*Cover Agsgembly, Bi Card Cage

“Nut, Kep No. 4-40

*Harnese Asgambly, Wire

*CONTROL ASSEMBLY, SYSTEM
*Label, “Control Panel”

*Harness Asgembly, Wire 4 Cond
*Bracket, Mounting

*Screw, Seme Phl Pan Hd No. 68-32 x 5/18

DEC
PART NO.

He857-CB
H9857-CA

70-24814-02
70-21704-03
70-24623-01
74-31616-02
74-35369-01
70-19485-00
70-27715-01
90-08203-00
70-27818-01
70-27864-01
70-24124-01
90-06834-00
90-09984-04
12-17119-01
90-07880-00
36-27020-01
70-23397-01
70-24812-01
70-12805-02
12-21535-01
16-28393-01
36-12880-02
12-24023-01
74-35215-02
74-35215-01
17-0275¢-01
90-0989288-00
17-01501-01
17--01815-01
70-19805-01
74-35%18-01
36-33598-01
70-27670-01
70-24389-01
80-06557-00
17-01498-01
70-27867-01
36-23595-02
17-01844-01
80-10824-01
80-09884-07

ECO
CUT-IN
HO6857

00001

USED
CODE

»

REF
FIG

NO.

-



DESCRIPTION

"Hernege Assembly, Wire 6 Cond

*Cover Assembly, XMI Card Cage

*Tray Asgsembly, Cable

*Screw, Sems Hex Hd No. 10-32 x 1/2

*Ratainer, U-Nut No. 10-32

*Grommiat, Caterpillar

*Extension Assombly, Rear

*Screw, Sems Hex Hd No. 8-32 x 3/8

*POWER/LOGIC BOX ASSEMBLY

*Cable Assembly, Flat 34 Cond

*Gasket, RF! Shield

*OUTPUT ASSEMBLY, V.E. POWER (Domsastic)

*OUTPUT ASSEMBLY, V.E. POWER
(Non-Domastic)

*Gasgket, RF'! Shield

*Retainer, Cable Cover

*Gasket, RFI Shield

*Screw Asgembly, Lock

*Cable Agsembly, &4 Cond

*Guide, Cable {Weldment)

*Screw, Sems Pa.’ Hd No. 10-32 x 3/8

*Peanel, /0 Blower

*Clip, Flat Cable

*Blower, Backward 24 VDC

*Harneses Asgsembly, Wire 9 Cond

*Harnese Agssambly, Wire 2 Cond 28 AWG

*Harnegss Assembly, Wire 1 Cond 24 AWG

*Cable Assembly, 11 Cond Molcded 28-24 AWG

*Jumper Asgembly

*Module, Ciock Arbiter

*Harness Agsembly, Wire

“Nut, Hex Ext Tooth Lockwasher No. 8-32

*Wagher, Flat

*BUS BAR ASSEMBLY, XMI

*Mut, Hex Bxt Tooth Lockwasher No. 8-32

*Bracket

*Cover, 6 Watt Regulator

*Cable Agsembly, Flat 34 Cond

"REGULATOR ASSEMEBLY, 300 WATTS

*REGULATCR £ SSEMBLY, 800 WATTS

*REGULATOR /. SSEMBLY, 3.3 VOLT

*Tie, Cable

DEC
PART NO.

+7-01446-01
7C 24390-01
70-25930~01
80-09988-05
90-07786-00
90-07035-00
70-24613-01
90-09988-08
H7206-B8
17-01666-01
12-28686-14
H405-F
H405-E

12-28686-17
74-41194-01
12-28686-16
90-08451-00
17-01567-01
70-25525-01
90-09984-13
74-35004-01
12-15843-01
12-27848-01
17-01570-01
17-02521-01
17-02500-01
17-01498-02
17-01149-01
54-18172-01
17-01862-01
80-08563-00
90-08860-00
70-24802-02
80-08560-00
74-35973-01
74-35974-01
17-01497-02
H7215-A
H7214-A
H7242-00
90-07031-00

1PB-8500X



81
82
83
84
85
86
87
88
89
80
91
92
a3

1PB8-6500X

4

DESCRIPTION

*Sensor, Air Flow Temp
*Brecket, Front Senser

*Cable Assembly, Flat 34 Cond
*Cable Assembly, 20 Cond
*Grommet, Strip

*Clip, Flat Cable

*Aarness Assembly, Wire 4 Cond
*Bulkhead, ECM

*Clamp, Cable

*Serew, Sems Pan Had No. 6-32 x 7/16
*Retainer, Bezel

*Washer, Flat

*Label, ‘‘Cable ID Tag”

ITEMS (Not Shown)

*Label, ‘‘Direct Thermal"

*Kev, Cabinat Door

*Connector, D-Sub 15 Position

*Cable Assembly, 08 Conductor Molded Shielded
*Labe!, ‘''‘Regulatory System Electrica! Data"
*Panel, Sub Double

*Label, "*PTT Approval VAX 6300 German"
*Label, ‘‘FTZ, VAX 6300"

*Label, ‘‘Postcard FTZ, VAX 8310, VAX 6300"
*Label ''Control Panel”

*Lsel, 'FCC Class A Processor”

‘Label, ‘'Agssembly 04, 01"

DEC
PART NO.

12-25024-11
74-34752-01
17-01498-01
17-01568-02
90-09718-00
12-15843-03
17-01447-01
12-306141-02
90-092636-00
90-08984-02
74-3537G-01
90-08868-00
36-2086€6-01

36-28231-08
12-26339-01
12-22186-02
17-00313-02
36-25189-03
74-26407-01
36-25988-05
36-21129-20
36-30422-13
36-23595-01
36-17880-02
36-18397-05

CGDE

A

TODO®>P>>P>




§
-4

X
2
9
g

6500X-02-SC

Az SRS TR

PARTS LIST

Figure 2. Cabine! Assembly, Mechanical (Sheet 1 of 2)
9




65600X-02A-SC

Figure 2. Cabinet Assembly, Mechanical (Sheet 2 of 2)

PARTS LIST

IPB-6500X - 10 - v 1



FIG.&
ITEM
NO.

DO~ H N =

DESCRIPTION

CABINET ASSEMBLY, MECHANICAL

*Frame Agsembly, 1.5 Bay

*Rail, Third Support

*Screw, Sems Truss Hd No. 10-32 x 3/8
*Screw, Sems Hex Hd No. 1/4-20 x 1/2
*Gasket Assembly

“Clip, Nylon RF Gasket

*Bracket, Blower Structure (LH)
*Bracket, Blower Structure (RH)
*Nut, Kep No. 10-32

*Structure Assembly, Blower
"Bracket, Front Extengion

*Screw, Self-Tap Truee Hd No. 10 x 1/2
*Retainer, U-Nut No. 10-32

*Gasket Assembly

*Gagket Assembly

*Sesl, Front Angie Single

*"Nut, Kep No. 1/4-20

*Seal, Angle Weldment

*Key, Button

*Cage (Weldment)

*Chassis, XMl (Weldment)

*Rivet, Blind Dome

*Chassig, Bl (Weldment)

*Tube (Weldment)

*Washer, Flat Nylon

*Pansl {RH)

"Gasket Aggembly

*Tray Asgsembly

*Bracket, RH

*Bracket, LH

*Gasket Assembly

*Screen, Bottom

“Rivet, Biind Dome

*Shield, Spring

*Plate, H7208 Mounting

*Support, H7208 Re.: -

*Bracket, Flller

*Seal, Front

*Plane Asgsembly, Ground

*Freme Asgsembly, Full Width Hinged
*1Q Assermnbiy, Lower

*Seai, Rear Switch Angle (Weldmaent)

- 11 -~

DEC
PART NO.

70-24814~02

70-24742-02
74-34756-01
80-00049-04
90-09988-00
70-19605-08
12-21535-01
74-35050-01
74-35049-01
90-06565-00
70-24811-01
74-35834-01
90-00083-39
90-07786-00
70-18605-08
70-19605-28
74-35039-01
80-08203~00
70-24621-01
74-14318-00
70-24410-01
70-24815-01
80-00030-01
70-24618-01
70-24391-01
80-00003-01
74-34410-10
70-18605-04
70-24136-01
74-34409-01
74-34408-01
70-18605-30
74-33015-01
80-00030-21
74-28725-01
74-34982-01
74-34110-01
74-35160-01
74-35214-01
70-24409-01
70-2818-01
70-24610-01
70-19581-02

ECO
CUT-IN
70-24614
00003

REF
FIG
NO.

IPB-~-6500X

'
.



43
44
45
48
47
48
49

1PB-6500X

*Seal, Rear Single Angle

DESCRIPTION

*Screw, Captive Shoulder No. 10-32 X 3/8

*Gasket Assembly

*Gaslk t, RFl Shic 1

*Gasket Assembly

*Bracket, Hinged /0 Ground

*Nut, Hex Ext Tooth Lockwasgsher No. 6-32

-12 -

DEC
PART NO.

74-26638-01
12-27250-01
70-19605-20
12-28685-01
70-19605-13
74-35161-01
90-08560-00

£CO
CUT-IN
70-24614
00003




6500X-03-SC

Figure 3. Door Assembly, Front

PARTS LIST

ved

IPB-6500X

-13 -



W ~NMM b W -

IPB-6500X

DESCRIPTION

DOOR ASSEMBLY, FRONT

*Door, Front (Weldmaent)

*Latch, Turn-Grip

*Hinge Assembly (LH)

*Nut, Kep No. 10-32

*Washer, Flat

*Washer, External Tooth Lock
*Strap, Ground

*Label, “Ground"

*Strip, Contact 2.66 Inches Long
“Strip, Contact 3.465 Inches Long
*Strip, Contact 0.485 Inches Long
*Gasket, RF! Shieid

*Gasket, RF1 Shisld

*Gasket, RFI Shisld

*Gasket, RFi Shisld

*Gasket, RFI Shisld

*Gaskat. RF! Shisld

*Gasket, AF! Shield

*Gasket, RFI Shield

*Gasket, RFI Shield

*Gasgket, RFI Shield

*Filter, Foam Air

*Strip, Left And Right

*Strip

*Stiffener, Horizontal

*Filtar, Foam Air

*Cover, Inlat

*Nut, Hex Ext Tooth Lockwasher No. 8-32
*Seal, Right Exhaust

*Carrier, Number Slugs

*pMut, Hex Ext Tooth Lockwasher No. 8-32
*Seal, Bottomn Exhaust

*Gaskat, RF! Shield

*Fliter, Foam Air

*Cover, Exhaust

*Seal, Lot Exhauet

*Seal, Top Exhaust

- 14 -

H

DEC
PART NO.

70-24623-01

70-24622-01
12-24095-01
12-20203-01
80-085685-00
%0-06664-00
80-07651-00
12-13756-07
36-13272-00
12-28434-08
12-28434-07
12-28434-08
12-28686-02
12-28686-03
12-28686-04
12-28688-05
12-28666-08
12-28686-07
12-28688-08
12-28686-09
12-286686-10
12-28686-11
12-11255-25
74-13707-01
74-13707-00
74-35042-01
12-11265-24
74-35887-01
80-06563-00
74-35843-01
74-38221-01
90-08560-00
74-35846-01
12-28686-14
12-11256-23
74-35881-01
74-35845-01
74-35844-01

ECO
CUT-IN
70-24623
00004

P



_Sl_

1517 Sidvd

¥ 0058-8d!

[

Jeay ‘Ajquessy jo00q ‘& @bl

JIS-¥0-X 0059




SO NG LE WS =

IP8-6500X

DESCRIPTION
DOOR ASSEMBLY, REAR
*Door. Rear (Weldment)
*Hinge Assambly, Pyl (Lu)
*Nut, Kep No. 10-32

*Washer, Flat

*Latch, Turn-Grip

*Gasket, BECU

*Gasket, RFI Shlald

*Strip

*Sirip, Velero

*Filter, Foam Alr

*Filter, Foam Air

*Cover, Rear

*Washer, Flat

*Nut, Hex Ext Teoth Lockwasher No, 8-32
*Strap, Ground

“Washer, External Tooth Lock
*Label, “Ground”

- 16 -

DEC
PART NO.

70-24124-01

70-24125-01
12-20203-01
90-06565-00
80-066684-00
12-24095-01
12-28886-12
12-28686-02
74-13707-03
74-13707-07
12-112556-17
12-11255-22
70-24934-01
80-06660-00
90-06563-00
12-13758-09
80-07851-00
38-13272-00

ECO
CUT-IN
70-24524
00003

USED
CODE

REF
FIG
NO.

[



25t

6500X-05-SC

Figure 5. Control Assembly, System

PARTS LIST

i

x
2
B

-17 -



OONDDGO SN -

1PB-8500X

DESCRIPTION

CONTROL ASSEMBLY, SYSTEM

*Control Aggembiy, Riveted System
*Bezel, TK Fiiler

*Bracket, Filler Bezel Mounting

*Shield

*Panel. Access

*Guide, Cable

*Gagkeot, EMI

*Module, Control Panel

‘Bezel Assembly, Control

*Button, Reset

*Battery, 3Csll 3.75V .18MA Nicad
*Modue, XTC XMI Timing Control
*Module, TK Fiter Output

*Connector. PCB Header 26 Pin
*Standoff, PC Board

*Tis, Cable

*Grommet, Round Rubber

*Plate, Houging

*Plate, Control Panel

*Caole Assembly, 20 Cond Fiat

*Cable Assembly, 20 Cond Fiat

*Serew, Seme Pan Hd No. 6-32 x 1/2
*Screw, Sems Phl Pan Md flo. 6-32 x 5/16
*Serew, Sems Phl Pan Hd No. 4-40 x 1/4
*Screw Machine Flat Hd No. 8-32 x 1/4
*Nut, Hex Ext Tooth Lockwasher No. 6-32

- 18 -

70-27867-01

70-27866-01
74-39151-01
74-41494-01
74-41410-01
74-41224-01
74-41411-01
74-41187-05
54-168574-01
70-22117-01
74-33423-01
12-19245-00
20-28176-02
20-28997-01
12-28804-01
80-10568-01
80-07880-00
80-07015-00
74-35920-01
74-359825-01
17-01818-01
17-01816-01
90-09984-03
90-09984-07
80-09843-02
80-08020-02
80-08580-00

ECO
CUT-IN
70-27867
0Q000




SER\ ¢
/M/ﬂ/ /

]

%

v

\\Q\\\ \\\\.@@

-

6600X-06-SC

Flgure 6. Power/Logic Box Assembly

-) -

PARTS LIST

<1

IPB-68500X

]
(=3
—

|



DD NDDON DL WO -

-ls

IPB-8500X

DESCRIPTION

POWER/LOGIC BOX ASSEMBLY

*Chassis Asgsembly

*Fan, Axial 45CFM 24VDC

*Screw, Sems Pan Hd No. 6-32 x 5/18
*Module, AC !nput/Fan Drive

*Module, H720€ Logic

*Shield, PC Module

*"Harness Assembly, Wire (J7,J8,J17)
“Cover, H7206B

“Harness Assembly, Wire 4 Cond 18 AWG
*Harness Assembly. Wire 12 Cond 24 AWG

LABELS (Not Shown)

“Kapton Blank"”

llCSl"

“Serial/Power USA, UR/CSA"
“Blank”

"Fuse Warning"

- 20 -

DEC
PART NO.

H7208-B

70-28805-01
12-24701-08
80-097C1-00
54-18169-01
54-19766-01
74-34053-01
17-01445-01
74-39228-01
17-02475-01
17-02484-01

36-27920-01
36-27922-01
36-17674-46
36-27921-01
36-25176-01




NOTE: SHOWN FOR REFERENCE ONLY.
UNIT IS NOT TO BE DISASSEMBLED IN FIELD.

6500X-07-IL

Figure 7. Output Assembly, V.E. Power

PARTS LIST

- 21 - IPB-8600X

i



IPB-8500X

DESCRIPTION

OUTPUT ASSEMBLY, V.E. POWER
{(Non-Domestic)

*PANEL ASSEMBLY, V.E. COMPONENT
*PANEL ASSEMBLY, V.E. COMPONENT
*Label, "Calypso Bulkhead H405-F"
*Label, "Calypgo Bulkhead H405-E"
*Label, "Serial/Power Rating Non-Domastic”
*Label, "Serial/Power Rating Domaestic”
*Label, "Serial/Power Rating Domestic”
*Label, "Fuse Warning French/English”
*Label, "Caution, Replace Fuse"

*Label, "Bar Code, Polyester”

*Label, "Diract Thermel”

*Tie, Cabla

*Label, "Fuse Warning”

*Screw, Self-Tep Pan Hd No. 8 x 1/4
*Cover Assembly, H405 Chaggis

*Harness Assembly, Wire 12/14 AWG
*Screw, Self-Tap Pan Hd No. 8 x 1/2
*Harness Agsembly, Wire 7 Cond 14 AWG
*Harness Assembly, Wire 13 Cond 14 AWG
*Nut, Kep No. 6-32

*Harness Assambly, Wire 4 Cond 18 AWG
*Fuse, 3AG 2A 250V Slow-Blow

*Harness Assembly, Wire 5 Cond 18 AWG
*Harnegs Agssembly, Wire 4 Cond 18 AWG
“Harness Assembly, Wire 4 Cond 18 AWG
*CHASSIS ASSEMBLY, V.E.

*CHASSIS ASSEMBLY, V.E.

*Washer, Flat

*Nut, Kep No. 10-32

CABLE (Not Shown)

*Harness Assembly, 3 Cond 12 AWG

- 22 -

CUTPUT ASSEMBLY, V.E. POWER (Domestic)

A

DEC

H405-F
H405-E

70-22814-02
70-22814-01
36-26181-04
36-26181-03
36-28211-11
36-26211-12
38-26211-10
36-26214-01
38-17615-01
38-26516-02
368-17615-01
90-07032-00
36-25176-01
90-00062-10
74-38860-01
17-02262-01
90-00062-14
17-02402-01
17-02400-01
90-10588-02
17-02406-01
90-072168-00
17-02398-01
17-02407-01
17-02401-01
70-22815-02
70-22815-01
90-08864-00
80-06565-00

17-02403-01

PART NO.

00000

D>>20> 0P

>

o> TP

REF




NOTE: SHOWN FOR REFERENCE ONLY.
UNIT IS NOT TO BE DISASSEMBLED IN FIELD.

6500X-08-1L

Figure 8. Panel Assembly, V.E. Component

- 23 - IPB-6500X -

- s

PARTS LIST




'FIG.&
| ITEM

~dHG LN Ed

10
11
12
13

14

IPB-6500X

NO.

DESCRIPTION

PANEL ASSENMBLY, V.E. COMPONENT
PANEL ASSEMBLY, V.E. COMPONENT

*Panel Asgsembly, H405

*Panel Assembly, K405

*Filter, Line EMI/RFI 47-83Hz

*Fuse, 3AB 1UA 250V Norm-Blow
*Screw, Self-Tap Pan Hd No. 4 x 1/4
*Tie, Cable

*Filter, Power Bug

*Strain Relief Asgsem.bly, Power Cord
*Strain Relief Assembly, Power Cord
*Harngss Ageembly, Wire 5 Cond 12 AWG
*Harngee Assembly, Wire 5 Cond 10 AWG
*Fuse, JAL 1A 250V Slow-Biow

*Screw, Sel’-Tap Pan Hd No. 8 x 1/4
*Retainer, Dust Cover

*Harness Assembly, Wire 10 Cond 16/18 AWG
*Nut, Lock No. 14 x 3/4

*Nut, Lock No. 1-11 x 1/2

*Harness Assembly, Wire 8 Cond 14 AWG

- 24 -

A

DEC
PART NO.

70-22814-01

70-22814-02

70-22714-01
70-22714-02
12-28355-02
20-08390-00
80-00062-01
80-07032-00
12~21099-02
12-14574-03
12-14574-00
17-01295-01
17-01806-01
80-07212-00
90-00062-10
74-38859-01
17-02449-01
80-092309-01
80-09308-02
17-02404-01

ECO
CUT-IN
70-22814

00000

@>o>P

REF
FIG
NO.



-~

3 g
)
e 2
x []
8 g
-
~
S 3
S o
=
S o
)
o Wi
i >
TN 3
o '
= £ o
(o) @ N
w @ '
2 @
>
i 2
= ]
os L]
7] ]
LT &=
Sa S
mD &
i S
i o B
Ll = w
€ |
22
=
Wl
m.h
b5
y
[
(o]
2




SHOWN ROTATED
90° FOR CLARITY

NOTE: SHOWN FOR REFERENCE ONLY.
UNIT IS NOT TO BE DISASSEMBLED IN FIELD.

6500X-08A-IL

Figure 9. Chassis Assembly, V.E. (Sheet 2 of 2)

PARTS LIST

o

IPB-E500X - 26 -




- @ W E~NOWRE WN =

DESCRIPTION

CHASSIS ASSEMBLY, V.E.
CHASSIS ASSEMBLY, V.E.

*Stendoff, PC Board

*Chassis Agsemby (Weldmaent)
*Washer, Flat

*Nut, Kep No. 10-32

*Fuge, 5AG 30A 600V

*Label, "Fuse Replacement”

*Screw, Machine Flat Hd *'u. 8-32 x 3/8
*Module, AC Control

*Module, isolation

*Tie, Cable

*Contactor, 30A 800V 240V
*Contactor, 30A 800V 120V

*Washegr, Fiat

*Nut, Hex Ext Tooth Lockwasher No. §-32
*Breaker, 11A/11A/11A-Aux 480V
*Broaker, 20A/20A/20A/20A-Aux 240V
*Rod, Actuator

“Ring, External Retaining

*Screw, Self-Tep Pan Hd No. 8 x 3/8
*Bracket, Breaker Mounting

*Block, Fuse SAG 30A

*Filter. Power Line

*Filter, EMI/RFI

*Bracket, Fuse Box

~ 27/28 -

DEC
PART NO.

70-22815-01
70-22815-02

90-10588-01
70-22715-01
90-086884-00
90-08565-00
12-22573-02
36-28213-01
80-08403-02
54-15680-00
20-28124-02
20-07032-00
12-11147-01
12-11147-00
80-086859-00
80-08580-00
12-28412-01
12-25471-02
74-32259-01
©0-09273-01
20-00082-12
74-35212-01
12-25633-01
12-28308-02
12-25185-03
74-38347-01

ECO
CUT-IN
70-22815
00000

1PB-8500X%

.—') ;.,
Ve nd



10

6500X-10-I1L

Figure 10. Bus Bar Assembly, XM

iPB-8500X

PARTS LIST
T

- 29 -



I FIG.&
| ITEM
| NO.

§10-

WO NDIPOE WA =

iPS-6500X

DESCRIPTION

BUS BAR ASSEMBLY, XM

*Card Cage Assembly, System

*Bus Bar Assembly

*Screw, Sems Phl Pan Hd No. 8-32 x 5/18
*Bus Bar, Uninsulated

*Bus Bar, Uninsulated

*Tape, Foam

*Seal, Top Air

*Senl, Bottom Air

*Plate, XMI Mounting (RH)

“Plate, XM Mounting (LK)

*Washer, Flat

*Nut, Hex Ext Tooth Lockwasher No. 8-32
*Tie, Cable

CABLES (Not Shown)

*Herness Assembly, Wire 15 Cond
*Harnese Assembly, Wire 04 Cond

- 30 -

DEC
PART NO.

70-24902-02

70-26206-01
12-27876-01
20-08984-07
12-27939-01
12-279838-01
74-38870-02
74-34536-01
74-34536-03
74-34783-01
74-34783-02
90-08860-00
20-08563-00
90-07031-00

17-01586-01
17-01525-01

ECO
CUT-IN
70-24502

00003

USED

CODE

REF
FIG
NO.



6500X-11-1L

IPB-8500X 3 2

PARTS LIST

-3 -

Figure 11. Regulator Assembly, 300 Watts



IPB-6500X

DESCRIPTION

REGULATOR ASSEMBLY, 300 WATTS

*Bracket Assembly, Regulator 300W
‘Module, Power Supply

*Washaer, Lock

*Screw, Machine Pan Hd No. 6-32 x 1/4
‘Label, “Serial/Power USA, UR/CSA"
‘Label, “Kapton Blank”

‘Label, “Blank"”

*Label, “CSI”

-32-

DEC
PART NO.

H7215-A

70-24169-01
54-16977-01
90-08833-00
90-08020-01
36-17674-46
36-27920-01
36-27921-01
36-27922-01

A '
v



8800X%-12-1L

Figure 12. Regulator Assembly, 600 Watis

PARTS LIST

IPB-8500X

N 4

-33-



DB NP W =

IPB-6500X

DESCRIPTION

REGULATOR ASSEMBLY, 800 WATTS

*Bracket Agsembly, Regulator 600W
*Holder, Fuse SAG Typa 30A 600V
*Harnoes Agssombiy, Wire 2 Cond 18 AWG
*Module, input Converter DC-DC
*Washer, Lock

*Screw, Machine Phl Pan Hd No. 6-32 x 5/18
*Fuge, Norm Blo 5AG 8.0A 800V
*Grommet, Caterpillar

*Label, "Kapton Blank”

*Label, “Blank"”

*Label, “CSI"

“Label, "Serlal/Power USA, UR/CSA"
*Label, 'Seriel/Power Universal”

-34 -

DEC
PART NO.

H7214-A

70-24168-01
12-27880-01
17-01663-01
54-17005-01
80-08633-00
90-08021-01
12-17199-02
90-07035-00
36-27920-01
36-27921-01
36-27922-01
38-17674-48
36-17874-58




IPB-6500X
LY

6500X-13-1L

PARTS LIST

-35-

Figure 13. Regulator Assembly, 3.3 Volit




IPB-6500X

DESCRIPTION

REGULATOR ASSERBLY, 3.3 VOLT

*Bracket Assembiy, 3.3V Regulator

*Fuse, Norm-Blow 5AG 5A 600V

*Holder, Fuse 5AG Type 30A 800V
*Harness Assembly, Wire 2 Cond 18 AWG
*Label, "Kapton Biank”

*Label, "Blank"

*Label, "CSI"

*Grommet, Caterpillar

“Label, "Serial/Power USA, UR/CSA"
*Label, "Serial/Power Univergal”

*Module, H7242A Regulator

*Washar, Lock

*Serew, Machine Phi Pan Hd No. 6-32 x 5/18

- 36 -

A

PEC
PART NO.

H7242-00

70-24188-02
12-17199-01
12-27880-01
17-01683-01
36-27920-01
36-27921-01
36-27922-01
80-07035-00
36-17674-46
36-17674-58
54-17005-02
80-08633-00
80-06021-01




PART NUMBER/DESCRIPTION, INDEX




INDEX BY DEC PART NUMBER

VAX 8000-500 SYSTEM

FIG ITEM
PART NO. DESCRIPTION NO. NO.
12-11147-00 Contactor, 3GA 600V 120V ) 1"
12-11147-01 Contactor, 30A 800V 240V ] 1
12-11255-17 Filter, Foam Air 4 10
12-11255-22 Filter, Fcam Air 4 1
12-11255-23 Filter, Foam Air 3 34
12-112585-24 Filter, Foam Ailr 3 26
12-11255-25 Filter, Foam Alir 3 22
12-13756-07 Strap, Ground 3 7
12-13756-09 Strap, Ground 4 15
12-14574-00 Strain Relief Assembly, Power Cord 8 7
12-14574-03 Strain Reilef Assambly, Power Cord 8 7
12-15843-01 Clip, Flat Cabie 1 81
12-15843-03 Clip, Fiat Cable 1 86
12-17119-01 Keys, Plastic 1 14
12-17199-01 Fuse, Norm-Blow SAG 5A 800V 13 2
12-17198-02 Fusge, Norm Blo 5AG 8.0A 800V 12 7
12-19245-00 Battery, 3Cell 3.75V .18MA Nicad -] 1"
12-20203-01 Hinge Assembly, Pull (LM) 3 3
12-20203-01 Hinge Assembly, Pull (LH) 4 2
12-21099-02 Filter, Power Bus 8 6
12-21535-01 Clip, Nylon RF Gasket 1 20
12-21535~01 Clip, Nylon RF Gasket 2 8
12-22186-02 Connector, D-Sub 15 Position 1 Not Shown
12-22573-02 Fuse, 5AG 30A 600V 9 5
12-24023-01 Cable Assembly, W/Wrist Strap 1 23
12-24095-01 Lateh, Turn-Grip 4 5
12-24095-01 Latch, Turn-Grip 3 2
12-24701-08 Fan, Axial 45CFM 24VDC 6 2
12-25024-11 Sensor, Alr Flow Temp 1 81
12-25185-03 Filter, EMI/RFI 9 20
12-25471-02 Breaker, 20A/20A/20A/20A-Aux 240V 9 14
12-25633-01 Block, Fuse 5AG 3J0A 9 19
12-26306-02 Filter, Power Line 9 20
12-28338-01 Key, Cabinet Door 1 Mot Shown
12-28355-02 Fliter, Line EMI/RFI 47-63 Hz 8 2
12-27250-01 Screw, Captive Shoulder No. 10-32 X 3/8 2 44
12-27676-01 Bus Bar Assembly 10 2
12-27848-01 Blower, Backward 24 VDC 1 82
12-27938-01 Bus Bar, Uninsulated 10 5
12-27939-01 Bug Bar, Uninsulated 10 4
12-27980-01 Helder, Fuse 5AG Type 30A 800V 13 3
12-27980-01 Holder, Fuse SAG Type 30A 600V 2 2
12-28412-01 Breaker, 11A/11A/11A-Aux 480V ) 14
12-28434-08 Strip. Contact 2.88 Inches Long 3 9
12-28434-07 Strip, Contact 3.485 inches Long 3 10
12-28434-08 Strip, Contact 0.485 Inches Long 3 11
12-28685-01 Gasket, RFI Shield 2 48
12-28686-02 Gesket, RFI Shield 4 7
12-28686-02 Gasket, RFI Shisid 3 12
12-28686-03 Gasket, RFl Shield 3 13
12-28688-04 Gasket, RFl Shield 3 14
12-28686-05 Gasket, RFI Shield 3 15
12-28686-08 Gasket, RF! Shield 3 18
12-268686-07 Gasket, RFI Shield 3 17

IPB-6500X



INDEX BY DEC PART NUMBER
VAX 6000-500 SYSTEM

FIG ITEM
PART NO. DESCRIPTION NO. NO.
12-28686-08 Gasket, RFl Shield 3 18
12-28686-09 Gagket, RFI Shield 3 19
12-28686-10 Gasket, RFl Shield 3 20
12-28686-11 Gagket, RFI Shield 3 21
12-28686-12 Gasket, BECU 4 6
12-28686-14 Gasket, RFI Shield 3 Kk
12-28686-14 Gagket, RFI Shigir 1 51
12-28686-18 Gasgket, RFi Shield 1 55
12-28686-17 Gasket, RFI Shield 1 53
12-28804-01 Connector, PCB Headar 26 Pin 5 14
12-30141-02 Bulkhead, ECM 1 a8
16-283983-01 Transformer, 3-Phase P=418 50 Hz 4.5 KVA 1 21
17-00313-02 Cable Assembly, 08 Conductor Molded Shielded 1 Not Shown
17-01149-01 Jumper Assembly 1 67
17-01295-01 Hearness Assembly, Wire 5 Cond 12 AWG 8 8
17-01445-01 Harness Assembly, Wire (J7,J8.J17) 8 7
17-01446-01 Harnese Assembly, Wire 8 Cond 1 41
17-01447-01 Harness Assembly, Wire 4 Cond 1 87
17-01496-02 Cable Assembly, 11 Cond Molded 28-24 AWG 1 66
17-01497-02 Ceble Assembly, Flat 34 Cond 1 78
17-01498-01 Cable Assembly, Flat 34 Cond 1 83
17-01489-01 Harness Assembly, Wire 1 35
17-01501-01 Harness Assembly, Wire 1 27
17-01525-01 Harness Assembly, Wire 04 Cond 10 Not Shown
17-01566-01 Harness Assembily, Wire 15 Cond 10 Not Shown
17-01587-01 Cable Assembly, 4 Cond 1 57
17-01568-02 Cable Assembly, 20 Cond i 84
17-01570-01 Harnoss Assembly, Wire 8 Cond 1 63
17-01862-01 Harness Assembly, Wire 1 69
17-01863-01 Harness Assembly, Wire 2 Cond 18 AWG 13 4
17-01663-01 Harness Assembly, Wire 2 Cond 18 AWG 12 3
17-01666-01 Cable Assembly, Flat 34 Cond 1 50
17-01808-01 Harnegs Assembly, Wire 5 Cond 10 AWG a 8
17-01815-01 Hernese Aggsemi:iv 1 a8
17-01816-01 Cable Assembly, 20 Cond Flat 5 21
17-01818-01 Ceble Agssembly, 20 Cond Flat 5 20
17-01844-01 Harness Assembly, Wire 4 Cond 1 38
17-022682-01 Harness Assembly, Wire 12/14 AWG 7 10
17-02399-01 Harness Assembly, Wire 5 Cond 18 AWG 7 16
17-02400-01 Harnees Assembly, Wire 13 Cond 14 AWG 7 12
17-02401-01 Harngss Agsemb.y, Wire 4 Cond 18 AWG 7 17
17-02402-01 Harnees Assombly, Wire 7 Cond 14 AWG 7 12
17-02403-01 Harness Asgenmibily, 3 Cond 12 AWG 7 Not Shown
17-02404-01 Harnese Assembly, Wire 8 Cond 14 AWG 8 14
17-02406-01 Harness Asgembly, Wire 4 Cond 18 AWG 7 14
17-02407-01 Harness Agsembly, Wire 4 Cond 18 AWG 7 17
17-02449-01 Harnese Assembly, Wire 10 Cond 18/18 AWG 8 12
17-02475-01 Harness Assembly, Wire 4 Cond 18 AWG 8 9
17-02494-01 Harness Assembly. Wire 12 Cond 24 AWG 6 10
17-02500-01 Harness Assembly, Wire 1 Cond 24 AWG 1 65
17-02521-01 Harnees Agssembly, Wire 2 Cond 28 AWG 1 64
17-02759-01 Harness Assembly, Wire 08 Cond 18 AWG 1 25
IPB-6500X A-2




INDEX BY DEC PART NUMBER
VAX 6000-500 SYSTEM

FIG ITEM
PART NO. DESCRIPTION NO. NO.
20-28124-02 Module, Isolation 9 9
20-28997-01 Module, TK Fiter Cutput 5 13
20-29178-02 iviodule, XTC XM! Timing Contre! 5 12
36-12680-02 Label, “Ground"” 1 22
36-13272-00 Label, “Ground” 4 17
36-13272-00 Label, “"Ground” 3 8
38-17815-01 Label, "Direct Thermal" 7 5
36-17615-01 Label, “Caution, Replace Fuse” 7 4
38-17674-46 Label, “Serial/Power USA, UR/CSA" 12 10
36-17674-46 Label, “Serial/Power USA, UR/CSA" 13 7
36-17674-46 Label, “Serial/Power USA, UR/CSA" -] Not Shown
36-17874-48 Label, “Serial/Powar “!'SA, UR/CSA" 11 5
36-17674-58 Label, “Serial/Power Jnivereal” 12 10
38-17874-58 Label, “Serial/Power Univarsal” i3 7
36-17880-02 Label, “FCC Clase A Processor” 1 Not Shown
36-18307-05 Label, “Asgsembly 04, 01" 1 Not Shown
36-20866-01 Label, “Cable ID Tag" 1 93
38-21128-20 Label, "FTZ, VAX 6300" 1 Not Shown
36-23595-01 Label, “Contro: Pangl” 1 Not Shown
36-23595-02 Label, “Contro! Panel” 1 37
36-25176-01 Label, “Fuse Warning” 7 7
36-25178-01 Label, “Fuse Wearning" -] Not Shown
36-25189-03 Label, “Raguletory System Electrical Data” 1 Not Shown
36-25988-05 Labal, "PTT Approval VAX 8300 German" 1 Not Shown
36-26181-03 Label, “Calypso Bulkhead H405-E" 7 2
36-26181-04 Label, “Calypso Bulkhead H405-F" 7 2
36-28211-10 Labe!, "Serial/Powar Rating Domestic” 7 3
36-28211-11 Label, “Serial/Power Rating Non-Domestic" 7 3
36-28211-12 Label, "“Serial/Power Rating Domestic” 7 3
36-28213-01 Label, "Fuse Replacement” 9 -]
36-26214-01 Label, “Fuse Warning French/English"” 7 4
36-26516-02 Label, “Bar Code, Polyester” 7 5
36-27020-01 Label, “822BA Warning” 1 16
36-27920-01 Label, “Kapton Blank” 13 5
36-27920-01 Label, “"Kapton Blank” 11 -]
36-27920-01 Label, "Kapton Blank” 8 Not Shown
36-27920-01 Label, “Kapton Blank" 12 9
38-27921-01 Label, "Biank" 12 9
36-27921-01 Label, "Blank” 13 5
36-27921-01 Label, “Blenk” 1 6
36-27921-01 Label, “Blank" 6 Not Shown
36-27922-01 Label, “CSI" 12 9
36-27922-01 Labet, “CSI" 13 5
36-27922-01 Label, “CSI" 1" 6
36-27922-01 Label, “CSI" 6 Not Shown
36-28231-08 Lab3sl, “Direct Thermal” 1 Not Shown
36-30422-13 Label, “Postcard FTZ, VAX 8310, VAX 8300" 1 Not Shown
36-33598-01 Label, “VAXS8000 XmlI" 1 31
54-15690-00 Module, AC Control 9 8
54-16574-01 Module, Control Panel 5 8
54-18977-01 Module, Power Supply 1 2
54-17005-01 Module, Input Cenverter DC-DC 12 4
54-17005-02 Module, H7242A Regulaor 13 8
1 A-3 1PB-6500X

g3



INDEX BY DEC PART NUMBER
VAX 8000-500 SYSTEM

FIG ITEM
PART NO. DESCR!PTION NO. NO.
54-18:69-01 Module, AC Input/Fan Drive 8 4
54-18172-01 Modute, Clock Arbiter ] 68
54-19766-01 Module, H7208 Logic -] 5
70-14485-00 Panel Assembly, End 1 8
70-:1581-02 Seal, Rear Switch Angle (Weldmaent) 2 42
70-19505-01 Gagket Assembly 1 29
70-19805-02 Gasket Assembly 1 19
70-19505-04 Gasket Assembly 2 27
70-196805-06 Gasket Assembly 2 5
70-19805-08 Gasket Agsembly 2 14
70-19305-13 Gasket Assembly 2 47
70-19505-20 Gasket Assembly 2 45
70-15305-26 Gagket Agsembly 2 15
70-19305-30 Gasgket Assembly 2 31
70-21704-03 Panel, Kick 1 2
70-22117-01% Bezel Assembly, Control 5 9
70-22714-01 Panel Assembly, H405 8 1
70-22714-02 Panel Assambly, H405 8 1
70-22715-01 Chassig Assamby (Weldment) 9 2
70-22814-01 PANEL ASSEMBLY, V.E. COMPONENT 7 1
70-22814-01 PANEL ASSEMBLY, V.E. COMPONENT 8 N/A
70-22814-02 PANEL ASSEMBLY, V.E. COMPONENT 8 N/A
70-22814-02 PANEL ASSEMBLY, V.E. COMPONENT 7 1
70-22815-01 CHASSIS ASSEMBLY, V.E. 7 18
70-22815-01 CHASSIS ASSEMBLY, V.E. 9 N/A
70-22815-02 CHASSIS ASSEMBLY, V.E. 7 18
70-22815-02 CHASSIS ASSEMBLY, V.E. 9 N/A
70-23387-01 Cover, Top Weldment 1 17
70-24124-01 DOOR ASSEMBLY, REAR 4 N/A
70-24124-01 DOOR ASSEWMBLY, REAR 1 1"
70-24125-01 Door, Rear (Weildment) 4 1
70-24136-01 Tray Assembly 2 28
70-24188-01 Bracket Assembly, Regulator 600W 12 1
70-24188-02 Bracket Assembily, 3.3V Regulator 13 1
70-24169-01 Bracket Assembly, Regulator 300W 1 1
70-24382-01 Cover Assembly, Bi Card Cage 1 a3
70-24380-01 Cover Agsembly. XMI Card Ceje 1 42
70-24321-01 Tube (Weldment) 2 24
70-24409-01 Plane Assembly, Ground 2 39
70-24410-01 Cage (Weldment) 2 20
70-24610-01 1O Agsembly, Lower 2 41
70-24611-01 Structure Assembly, Blower 2 10
70-24612-01 Extension Asgsembly, Front 1 18
70-24613-01 Extengion Asgsombly, Rear 1 47
70-24814-02 CARINET ASSEMBLY, MECHANICAL 2 N/A
70--24814-02 CABINET ASSEMBLY, MECHANICAL 1 1
70-24615-01 Chasgsia, XMI (Weldment) 2 21
70-24618-01 Chassis, Bl (Weldment) 2 23
70-24618-01 Framo Assembly, Full Width Hinged 2 40
70-24821-01 Seal, Angle Weldment 2 18
70-24622-01 Door, Front (Weldment) 3 1
70-24623-01 DOOR ASSEMBLY, FRONT 3 N/A
70-245823-01 DOOR ASSEMBLY, FRONT 1 3
70-24742-02 Frame Asgembly, 1.5 Bay 2 1
1PB-8600X A-4



INDEX BY DEC PART NUMBER
VAX 8000-500 SYSTEM

FIG ITEM
PART NO. DESCRIPTION NO. NO
70-24902-02 BUS BAR ASSEMBLY, XMI 10 N/A
70-24802-02 BUS BAR ASSEMBLY, XMI 1 72
70-24934-01 Cover, Rear 4 12
70-25525-01 Guide, Cable (Weldment) 1 58
70-25930-01 Tray Assambly, Cable 1 4
70-26905-01 Chagsis Assembly 6 1
70-26808-01 Card Cage Assembly, System 10 1
70-27870-01 Baffle Assembly 1 32
70-27715-01 Support Assembly, Right 1 7
70-27818-01 Support Ageembly, Left 1 ]
70-27884-01 Cover, Bulkhead Aggembly 1 10
70-27886-01 Control Assembly, Riveted System 5 1
70-27867-01 CONTROL ASSEMBLY, SYSTEM 1 36
70-27887-01 CONTROL ASSEMBLY, SYSTEM 5 N/A
74-13707-00 Strip 3 24
74-13707-01 Strip, Left And Right 3 23
74-13707-03 Strip 4 8
74-13707-07 Strip, Velcro 4 9
74-14318-00 Key, Buiton 2 18
74-28407-01 Panel, Sub Double 1 Not Shown
74-28638-01 Seal, Rear Single Angle 2 43
74-28725-01 Shigld, Spring 2 34
74-31618-02 Logo, Corporate 1 4
74-32259-01 Rod, Actuator 9 18
74-33015-01 Screen, Bottom 2 32
74-332423-01 Guiton, Reset 5 10
74-34053-01 Shigld, PC Module 8 6
74-34110-01 Support, H7208 Raar 2 36
74-34408-01 Bracket, LH 2 30
74-34409-01 Bracket, RH 2 29
74-34410-10 Pangl (AH) 2 28
74-34536-01 Seal, Top Air 10 7
74-34538-03 Seal, Bottom Air 10 8
74-34752-01 Bracket, Front Sensor 1 82
74-34756-01 Rail, Third Support 2 2
74-34783-01 Plate, XMl Mounting (RH) 10 9
74-34783-02 Plate, XMI Mounting (LH) 10 10
74-34982-01 Plate, H7208 Mounting 2 35
74-35004-01 Paral, 1/0 Blower 1 60
74-35039-01 Seal, Front Angle Single 2 18
74-35042-01 Stitfener, Horizontal 3 25
74-35048-01 Bracket, Blower Structure (RH) 2 8
74-35050-01 Bracket, Blowar Structure (LH) 2 7
74-35180-01 @racket, Flller 2 37
74-35161-01 Bracket, Hinged 110 Ground 2 48
74-35212-D1 Bracket, Breaker Mounting 9 18
74-35214-01 Seal, Front 2 k1]
74-35215-01 Panei, Front 1 24
74-35215-02 Panel, Front 1 24
74-35388-01 Bezel 1 5
74-35370-01 Retaingr, Bozel 1 91
74-35834-01 Bracket, Front Extension a 11
74-35843-01 Seal, Right Exhaust 3 29 .
74-35844-01 Seal, Top Exhauet 3 37
1 A-§ 1PB-6500X

b
(A




INDEX BY LEC PART NUMBER
VAX 8000-500 SYSTEM

FIG ITEM
PART NO. DESCRIPTION NO. NO.
74-35845-01 Seal, Left Exhaust 3 36
74-35846-01 Seal, Bottom Exhaust 3 32
74-35881-~-01 Cover, Exhgust 3 35
74-35887-01 Cover, Iniet 3 27
74-35919-01 Bracket, Filler Angle Seal 1 30
74-35920-01 Plate, Housing 5 18
74-35925-01 Plate, Control Panel -] 19
74-35973-01 Bracket 1 74
74-35974-01 Cover, 6 Watt Regulator 1 78
74-38347-01 Bracket, Fuse Box 9 21
74-36670-02 Tape, Foam i0 6
74-38221-01 Carrier, Number Slugs 3 30
74-38859-01 Reteiner, Dust Cover 8 11
74-38860-01 Cover Assembly, H405 Chassie 7 9
74-39151-01 Bezel, TK Filler ] 2
74-39228-01 Cover, H72088 6 8
74-41157-05 Gasgket, EMI L3 7
74-41184-01 Retainer, Cable Cover 1 54
74-41224-01 Penel, Access 5 L]
74-41410-01 Shield 8 4
T4-41411-01 Guide, Cable ] 8
74-41494-01 Brachket. Filler Bezel Mounting 8 3
80-00003-01 Wagher, Flat Nylon 2 25
20-00030-01 Rivet, Blind Dome 2 22
90-00030-21 Rivet, Bling Dome 2 33
20-00049-04 Screw, Sems Truss Hd No. 10-32 x 3/8 2 3
90-00082-01 Screw, Self-Tap Pan Hd No. 4 x 1/4 8 4
80-00062-10 Screw, Self-Tep Pan Hd No. 8 x 1/4 7 8
80-00062-10 Screw, Self-Tap Pan Hd No. 6 x 1/4 8 10
90-00082-12 Screw, Self-Tap Pan Hd No. 8 x 3/8 ) 17
80-00082-14 Screw, Self-Tap Pan Hd No. § x 1/2 7 11
90-00083-39 Screw, Self-Tap Truss Hd No. 10 x 1/2 2 12
20-06020-01 Screw, Machine Pan Hd No. 8-32 x 1/4 1 4
80-08020-02 Screw Machine Flat Hd No. 6-32 x 1/4 5 25
$0-08021-01 Screw, Maching Phi Pan Hd No. 8-32 x 5/18 13 10
€0-08021-01 Screw, Machine Phl Pan Hd No. 8-32 » 5/18 12 -]
90-08557-00 Nut, Kep No. 4-40 1 34
20-08560-00 Nut, Hex Ext Tooth Lockwasher No. 6-32 2 49
+0-08580-00 Nut, Hex Ext Tooth Lockwasher No. 6-32 ] 13
©0-08580-00 Nut, Hex Ext Tooth Lockwesher No. 6-32 1 73
80-98560-00 Nut, Hex Ext Tooth Lockwasher No. 8-32 5 28
90-08580-00 Nut, Hex Ext Tooth Lockwasher No. 8-32 3 31
90-085863-00 Nut, Hex Ext Tooth Lockwasher No. 8-32 3 28
€0-08583-00 Nut, Hex Ext Tooth Lockwasher No. 8-32 10 12
20-06563-00 Nut, Hex Ext Tooth Lockwasher No. 8-32 4 14
$0-08563-00 Nut, Hex Ext Tooth Lockwashar fla, 8-32 1 70
$0-08565-00 Nut, Kep No. 10-32 9 4
90-08585-00 Nut, Kep No. 10-32 4 3
20-08585-00 Nut, Kep No. 10-32 3 4
20-08585-00 Nut, Kep No. 10-32 2 -]
20-08585-00 Nut, Kep No. 10-32 7 20
90-08833-00 Waseher, Lock 13 ]
90-08633-00 Wasgher, Lock 11 3
20-08633-00 Washer, Lock 12 5
IPB-8500X A-6



INDEX BY DEC PART NUMBER
VAX 6000-500 SYSTEM

FIG ITEM
PART NO. DESCRIPTION NO. NO.
20-086859-00 Washer, Flat 9 12
90-08660-00 Washer, Flat 4 13
90-08860-00 Wagher, Flat 1 71
90-088680-00 Washer, Flat i0 11
90-08664-00 Washer, Flat 3 5
€0-06664-00 Wagher, Flat 1 12
80-08664-00 Weeher, Flat 3 3
20-06884-00 Washer, Flat 7 19
80-08664-00 Waeasher, Flat 4 4
90-06668-00 Washer, Flat 1 92
80-07015-00 Grommet, Round Rubber 5 17
20-07031-00 Tie, Cable 1 80
90-07031-00 Tie, Cable 10 13
80-07032-00 Tie, Cable 7 8
20-07032-00 Tie, Cable 8 5
€0-07032-00 Tia, Cable 9 10
20-07035-00 Grommet, Caterpiller 13 6
20-07035-00 Grommet, Caterpiliar 12 8
80-07035-00 Grommat, Caterpillar 1 48
€0-07212-00 Fuse, JAG 1A 250V “ow-Blow 8 9
80-07216-00 Fuge, JAG 2A 250V Siow-Blow 7 15
90-07651-00 Washer, Externel Tooth Lock 3 -]
90-07851-00 Washer, External Tooth Lock 4 16
80-077868-00 Retainer, U-Nut No. 10-32 1 45
20-07766-00 Retainer, U-Nut No. 10-32 2 13
20-07880-00 Tie, Ceble 5 16
90-07880-00 Tie, Cable 1 15
20-08203-00 Nut, Kep No. 1/4-20 2 17
90-08203-00 Nut, Kep No. 1/4-20 1 8
90-08390-00 Fuse, 3AB 10A 250V Norm-Blow 8 3
20-08408-02 Screw, Machine Flat Hd No. 6-32 x 3/8 -] 7
$0-08451-00 Screw Agsembly, Lock 1 58
20-09273-01 Ring, External Retaining 9 16
20-02309-01 Nut, Lo~k No. 14 x 3/4 8 13
90-09309-02 Nut, Lock No. 1-11 x 1/2 8 13
80-09638-00 Clamp, Cable 1 8%
80-08643-02 Secrew, Sems Phl Pan Hd No. 4-40 x 1/4 L] 24
20-09701-00 Screw, Sems Pan Hd No. 6-32 x 5/18 6 3
80-08718-00 Grommet, Stric 1 85
90-09984-02 Screw, Seme Pan Hd No. 6-32 x 7/18 1 90
60-098984-03 Screw, Sems Pan Hd No. 8-32 x 1/2 ] 22
90-00084-04 Screw, Sems Pan Md No. 10-32 x 3/4 1 13
90-09984-07 Screw, Sems Ph! Pan Hd No. 8-32 x 5/18 5 23
90-00984-07 Screw, Seme Phi Pan Hd No. 6-32 x 5/18 1 40
90-08984-07 Screw, Sems Phl Pan Md No. 8-32 x 5/18 10 3
20-09984-13 Serew, Sems Pan Hd No. 10-32 x 3/8 1 59
80-00988-00 Screw, Sems Hex Hd No. 1/4-20 x 1/2 2 4
90-09988-00 Screw, Sems Hex Hd No. 1/4-20 x 1/2 1 26
£9-08888-05 Scraw, Sems Hex Hd No. 10-32 x 1/2 ] 44
90-09988-08 Screw, Sems Hex Hd No. 8-32 x 3/8 1 48
90-10588-01 Standoff, PC Board 5 15
90-10588-01 Standoff, PC Board ] 1
90-10586-02 Nut, Kep No. 8-32 7 13
90-10624-01 Bracket, Mounting 1 39
1 A-7 IPB-6500X



INDEX BY DEC PART NUMBER
VAX 8000-500 SYSTEM

FIG ITEM

PART NO. DESCRIPTION NO. NO.
H405-E OUTPUT ASSEMBLY, V.E. POWER (Non-Domaestic) 7 N/A
H405-E OUTPUT ASSEMBLY, V.E. POWER (Non-Domestic) 1 52
H405-F OQUTPUT ASSEMBLY, V.E. POWER (Domastic) 7 N/A
H405-F QUTPUT ASSEMBLY, V.E. POWER (Domestic) 1 52
H7206-8 POWER/LOGIC BOX ASSEMBLY 1 49
H7206-8B POWER/LOGIC BOX ASSEMBLY 8 N/A
H7214-A REGULATOR ASSEMBLY, 600 WATTS 12 N/A
H7214-A REGULATOR ASSEMBLY, 800 WATTS 1 78
H7215-A REGULATOR ASSEMBLY, 300 WATTS 11 N/A
H7215-A REGULATOR ASSEMBLY, 300 WATTS 1 7
H7242-00 REGULATOR ASSEMBLY, 3.3 VOLT 13 N/A
7242-00 REGULATOR ASSEMBLY, 3.3 VOLT 1 79
H8657-CA HE857-CA (Non-Domestic) 1 N/A
HO857-CB +H8857-CB (Domestir) 1 N/A
N/A SYSTEM ASSEMBLY, VAX 6000-500 1 N/A
IPB-8500% A-8



INDEX BY DEC PART DESCRIPTION

VAX 6000-500 SYSTEM

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Baffle Assembly 70-27870-01 1 32
Battery, 3Cell 3.75V .18MA Niced 12-19245-00 5 1"
Beze! 74-35369-01 1 5
Bezel Agssambly, Control 70-22117-01 5 8
Bezel, TK Filler 74-39151-01 5 2
Block, Fuge 5AG 30A 12-28833-01 9 19
Blower, Backward 24 VDC 12-27848-01 1 82
Bracket 74-35973-01 1 T4
Bracket Asgembly, 3.3V Regulator 70-24188-02 13 1
Bracket Asgembly, Regulator 300W 70-24169-01 1 1
Bracket Assembly, Regulator 600W 70-24168-01 12 1
Bracket, Blower Structure (LH) 74-35080-01 2 7
Bracket, Blower Structure (RH) 74-35042-01 2 8
Bracket, Breaker Mounting 74-35212-01 9 18
Bracket, Filler 74-35160-01 2 37
Bracket, Filler Angle Seal 74-35912-01 1 30
Bracket, Filler Boxel Mounting 74-41494-01 5 3
Bracket, Front Extension 74-356834-01 2 11
Bracket, Front Sensor 74-34752-01 1 82
Bracket, Fuse Box 74-36347-01 - 21
Bracket, Hinged /O Ground 74-35161-01 2 48
Bracket, LH 74-34408-01 2 30
Bracket, Mounting 90-10824-01 1 39
Bracket, RH 74-34408-01 2 29
Breaker, 11A/11A/11A-Aux 480V 12-28412-01 9 14
Breaker, 20A/20A/20A/20A-Aux 240V 12-25471-02 ] 14
Bulkhead, ECM 12-30141-02 1 a8
Bus Bar Assembly 12-27876-01 10 2
BUS BAR ASSEMBLY, XMI 70-24902-02 10 N/A
BUS BAR ASSEMBLY, XMl 70-24902-02 1 72
Bue Bear, Uninsulated 12-279839-01 10 4
Bus Bar, Uninsulated 12-27938-01 10 5
Button, Reset 74-33423-01 5 10
CABINET ASSEMBLY, MECHANICAL 70-24614-02 1 ]
CABINET ASSEMBLY, MECHANICAL 70-24614-02 2 MN/A
Cable Assembly, 08 Conductor Molded Shielded 17-00313-02 1 Not Shown
Cable Assembly, 11 Cond Molded 28-24 AWG 17-014928-02 1 e8
Cable Assembly, 20 Cond 17-01568-02 1 84
Cable Assembly, 20 Cond Flat 17-01816-01 5 21
Cable Assembly, 20 Cond Flat 17-01818-01 5 20
Cable Assembly, 4 Cond 17-01587-01 1 57
Cable Assembly, Flat 34 Cond 17-01488-01 1 83
Cable Assembly, Flat 34 Cond 17-01497-02 1 76
Cable Assembly, Fiat 34 Cond 17-01886-01 1 50
Cable Assembly, W/Wrist Strap 12-24023-01 1 23
Cage (Weldment) 70-24410-01 2 20
Card Cage Asgsembly, System 70-28908-01 10 1
Cerrier, Number Sluge 74-38221-01 3 30
Chaseis Assembly 70-28805-01 e 1
CHASSIS ASSEMBLY, V.E. 70-22815-02 7 18
CHASSIS ASSEMBLY, V.E. 70-22815-02 9 N/A
CHASSIS ASSEMBLY, V.E. 70-22815-01 7 18
CHASSIS ASSEMBLY, V.E. 70-22815-01 ] N/A

B-1 IPB-6500X

Al




INDEX BY DEC PART DESCRIPTIOM
VAX 8000-500 SYSTEM

DEC ITEM
DESCRIPTION PART NO. NO.
Chassis Assemby (Weldment) 70-22715-01 ] 2
Chaseeig, Bl (Weldmant) 70-24616-01 2 23
Chassis, XMl (Waldment) 70-24815-01 2 21
Clamp, Cable 80-09836-00 1 89
Clip, Flat Cable 12-15843-01 1 61
Clip, Flat Cable 12-15843-03 1 ae
Clip, Nylon RF Gasket 12-21535-01 1 20
Clip, Nylon RF Gasket 12-21535-01 e 6
Connactor. D-Sub 1§ Pouiticn 12-22186-02 1 Not Shown
Connector, PCB Header 26 Pin 12-28804-01 5 14
Contactor, 30A 600V 120V 12-11147-00 ) 1
Contaetor, 30A 800V 240V 12-11147-01 ® 1"
Control Agsgembly, Riveted System 70-27866-01 8 1
CONTROL ASSEMBLY, SYSTEM 70-27687-01 1 38
CONTROL ASSEMBLY, SYSTEM 70-278687-01 5 N/A
Cover Agsambly, Bl Card Cage 70-24388-01 1 3
Cover Assembly, H405 Chaseis 74-388680-01 7 -]
Cover Asgembly, XMl Card Cage 70-24380-01 1 42
Cover, 6 Watt Regutator 74-35974-01 1 78
Cover, Bulkhead Assembly 70-27884-01 1 10
Cover, Exhaust 74-35881-01 3 35
Cover, H72088 74-39228-01 8 8
Cover, Inlet T74-35887-01 3 27
Cover, Rear 70-24834-01 4 12
Cover, Top Weldment 70-23397-01 1 17
DOOR ASSEMBLY, FRONT 70-24623-01 3 N/A
DOOR ASSEMBLY, FRONT 70-24623-01 1 3
DOOR ASSEMBLY, REAR 70-24124-01 1 11
DOOR ASSEMBLY, REAR 70-24124-01 4 N/A
Door, Front (Weldment) 70-24822-01 3 i
Door, Rear (Weldment) 70-24125-01 4 1
Extension Assembly, Front 70-24812-01 1 18
Extension Assembly, Rear 70-24813-01 1 47
Fan, Axial 45CFM 24VDC 12-24701-06 6 2
Fiiter, EMI/RFI 12-251858-03 ] 20
Fiiter, Foam Air 12-11255-24 3 28
Filter, Foam Alr 12-11255-23 3 34
Filter, Foam Alr 12-112858-22 4 1"
Filter, Foam Air 12-11258-17 4 10
Filter, Foam Air .2-11255-25 3 22
Filter, Line EMI/RFI 47-83 Hz 12-26355-02 8 2
Filter, Power Bus 12-21089-02 8 ]
Filter, Power Line 12-26308-02 ") 20
Frame Agsembly, 1.5 Bay 70-24742-02 2 1
Frame Asgembly, Full Width Hinged 70-24818-01 2 40
Fuse, 3AB 10A 250V Nerm-Blow 80-08390-00 8 3
Fuee, JAG 1A 250V Slow-Blow €0-07212-00 8 8
Fuse, 3AG 2A 250V Siow-Blow 80-07218-00 7 15
Fuse, 5AG 30A 600V 12-225873-02 9 5
Fuee, Norm Blo SAG 8.0A 600V 12-17199-02 12 7
Fuse, Norm-Blow 5AG 5A 600V 12-17189-01 13 2

{PB-8500X B-2




|
INDEX BY DEC PART DESCRIPTION
VAX 6000-500 SYSTEM
DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Gasket Agsembl, 70-19805-04 2 27
Gasket Agsembly 70-19605-30 2 AN
Gasket Asgembly 70-18605-26 2 15
Gasket Assembly 70-19805-13 2 47
Gasket Assembly 70-18605-08 2 14
Gagket Assembly 70-186805-02 1 19
Gagkot Aggombly 70-18605-01 1 29
Gasgket Assembly 70-186805-20 2 45
Gasket Agsembly 70-19605-06 2 5
Gasket, BECU 12-28686-12 4 ]
Gasket, EM! 74-41157-05 5 7
Gasket, RFI Shield 12-28686-05 3 15
Gasket, RFI Shield 12-28688-11 3 21
Gasket, RFI Shig'd 12-28686-17 1 53
Gasket, RF! Shield 12-28886-08 3 18
Gasket, RFI Shield 12-28686-02 3 12
Gasket, RFl Shisld 12-28686-10 3 20
Gasket, RFI Shield 12-28686-08 3 18
Gasgket, RFI Shield 12-28888-02 4 7
Gasket, RFiI Shield 12-286886-03 3 13
Gasket, RFI Shield 12-28886-14 1 51
Gasket, RFI Shield 12-286886-04 3 14
Gagket, RFI Shiold 12-28688-07 3 17
Gasket, RFl Shigld 12-28686-16 1 55
Gasket, RFI Shield 12-2868G-14 3 33
Gagket, RFI Shield 12-28686-09 3 i9
Gasket, RFI Shield 12-22885-01 2 46 |
Grommet, Caterpillar 20-07035-00 12 8
Groemmet, Caterpillar 90-07035-00 13 -]
Grommet, Polyamide Caterpillar 90-07035-00 1 46
Grommet, Round Rubber 90-07015-00 5 17
Grommet, Strip 90-098718-00 1 85
Guide, Cable 74-41411-01 5 6
Guide, Cable (Weldmaent) 70-25525-01 1 58
H8857-CA (Non-Domastic) HY9857-CA 1 N/A
H9857-CB (Domestic) H8857-CB 1 N/A
Harness Assembly 17-01815-01 1 28
Harness Assembly, 3 Cond 12 AWG 17-02403-01 7 Not Shown
Herngse Assembly, Wire 17-01501-01 1 27
Harness Assembly, Wire 17-01499-01 1 35
Harnees Assembly, Wire 17-01662-01 1 60
Harness Aesemnbly, Wire (J7,48,J17) 17-01445-01 6 7
Harness Assembly, Wire 04 Cond 17-01525-01 10 Not Shown
Harness Assembly, Wire 06 Cond 18 AWG 17-02756-01 1 25
Harness Assembly, Wire 1 Cond 24 AWG 17-02500-01 1 65
Harnese Assembly, Wire 10 Cond 18/18 AWG 17-02449-01 8 12
Harness Assembly, Wire 12/14 AWG 17-02282-01 7 10
Harness Assembly, Wire 13 Cond 14 AWG 17-02400-01 7 12
Harness Assembly, Wire 15 Cond 17-01566-01 10 Not Shown
Harnegs Asgembly, Wire 2 Cond 18 AWG 17-01683-01 12 3
Harngse Assembly, Wire 2 Cond 18 AWG 17-01683-01 13 4
Harnegse Assembly, Wire 2 Cond 28 AWG 17-02521-01 1 84
Harness Asseambly, Wire 4 Cond 17-01447-01 1 87
Harness Assembly, Wire 4 Cond 17-01844-01 1 38

B-3

1PB-8500X



INDEX BY DEC PART DESCRIPTION
VAX 8000-500 SYSTEM

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Harness Asseambly, Wire 4 Cond 18 AWG 17-02475-01 6 9
Harnegss Aseembly, Wire 4 Cond 16 AWG 17-02406-01 7 14
Harness Asgsambly, Wire 4 Cond 18 AWG 17-02401-01 7 17
Harness Atsembly, Wire 4 Cond 18 AWG 17-02407-01 7 17
Harness Assembly, Wire 5 Cond 10 AWG 17-01806-01 8 8
Harness Assembly, Wire 5 Cond 12 AWG 17-01285-C1 8 8
Harness Assembly, Wire 5 Cond 18 AWG 17-02389-01 7 16
Harness Aggsembly, Wire 8 Cond 17-01446-01 1 41
Harness Agsembly, Wire 8 Cond 14 AWG 17-02404-01 8 14
Harness Aggembly, Wire 7 Cond 14 AWG 17-02402-01 7 12
Harness Assembly, Wire 9 Cond 17-01570-01 1 63
Harness Assembly. Wire 12 Cond 24 AWG 17-02494-01 6 10
Hinge Asgembly, Pull (LH) 12-20203-01 3 3
Hinge Asgsembly, Puli (LH) 12-20203-01 4 2
Holder, Fuse 5AG Type 30A 600V 12-27980-01 13 3
Holder, Fuse 5AG Type 30A 600V 12-27580-01 12 2
/O Agssembly, Lower 70-24610-01 2 41
Jumper Agssembly 17-01149-01 1 67
Key, Button 74-14318-00 2 18
Key, Cabinet Door 12-26339-01 1 Not Shown
Keys, Plasgtic 12-17119-01 1 14
Labal “Blank” 36-27921-01 1 6
Label “CSI" 36-27922-01 11 6
Label “Kapton Blank"” 38-27920-01 11 -]
Label, “822BA Warning” 36-27020-01 1 18
Label, “Assembly 04, 01" 38-18307-05 1 Not Shcwn
Label, “Ber Code, Polyester” 36-268516-02 7 5
L.abel, “Blank” 36-27921-01 13 5
Label, “Blank"” 36-27921-01 8 Not Shown
Label, “Biank” 36-27921-01 12 9
Label, “Cable ID Tag" 36-20886-01 1 93
Label, “Calypso Buikhead H405-E" 36-28181-03 7 2
Label, “Calypso Bulkhead H405-F" 36-28181-04 7 2
Label, “Caution, Replace Fuse" 36-17815-01 7 4
Labal, “Control Panel” 36-23585-01 1 Not Shown
Labei, "Control Panel" 36-23595-02 1 37
Label, “CSI" 36-27922-01 12 9
Label, “CSI" 36-27922-01 6 Not Shown
Label, “CSI” 36-27922-01 13 5
Labe!, "Direct Thermail" 36-17615-01 7 5
Label, “Direct Thermal” 36-28231-08 1 Not Shown
Label, “FCC Class A Processor” 36-17880-02 1 Not Shown
Label, “FTZ, VAX 8300" 36-21129-20 1 Not Shown
Label, “Fuse Replacement” 36-26213-01 ) 6
Label, “Fues Warning French/English” 36-28214-01 7 4
Label, “Fuge Warning” 38-25178-01 ¥ 7
Label, “Fuse Warning" 38-25176-01 6 Not Shown
Label, “Ground” 3e-13272-00 4 17
Label, “Ground” 36-12680-02 1 22
Label, “Ground"” 36-13272-00 3 8
Label, "Kapton Blank” 36-27920-01 12 9

1P8-6500X




INDEX BY DEC PART DESCRIPTION

VAX 6000-500 SYSTEM

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Label, “Kapton Blank” 36-27920-01 -] Not Shown
Label, “Kapton Blank” 36-27920-01 13 5
Label. “Postcard FTZ, VAX 8310, VAX 6300" 36-30422-13 1 Not Shown
Label, “"PTT Approvai VAX 6300 German" 38-25988-05 1 Not Shown
Label, “Regulatory System Electrical Data” 36-25189-03 1 Not Shown
Labe!, "Serial/Power Rating Domestic” 36-26211-12 7 3
Label, “Serial/Power Rating Domestic” 36-26211-10 7 3
Label, “Serial/Power Rating Non-Domestic" 38-28211-11 7 3
Label, “Garial/Power Universal” 38-17874-58 12 10
Label, “Serial/Power Universal” 36-17674-58 13 7
Label, “Serial/Power USA, UR/CSA" 36-17674-46 12 10
Label, “Serial/Power USA, UR/CSA" 38-17674-46 1" 5
Label, “Serial/Power USA, UR/CSA" 38-17874-48 13 7
Label, "Serigl/Power USA, UR/CSA” 36-17874-46 8 Not Shown
Label, “"VAXB000 XMI” 38-33598-01 1 31
Laich, Turn-Grip 12-24085-01 4 5
Latch, Turn-Grip 12-24095-01 3 2
Logo, Corporate 74-318168-02 1 4
Module, AC Control 54-15890-00 ] 8
Moduie, AC Input/Fan Drive 54-181688-01 6 4
Modutle, Clock Arbiter 54-18172-01 1 68
RModuie, Control Panel 54-18574-01 5 8
Module, H7208 Logic 54-1976868-01 6 5
Module, H7242A Requiator 54-17005-02 13 8
Module, Ingut Converter DC-DC 54-17005-01 12 4
Module, isolation 20-28124-02 9 )
Moduic, Power Supply 54-18977-01 11 2
Module, TK Fiter Output 20-289€7-01 5 13
Module, XTC XMI Timing Control 20-29178-02 5 12
Nut, Hex ExtTooth Lockwasher No. 8-32 80-06583-00 4 14
Nut, Hex Ext Tooth Lockwasher No. 8-32 $0-06580-00 ] 13
Nut, Hex Ext Tooth Lockwasher No. 6-32 80-08580-00 1 73
Nut, Hex Ext Tooth Lockwasher Ne. §-32 90-06580-00 3 31
MNut, Hex Ext Tooth Lockwasher No. R-32 80-06530-00 & 26
Nut, Hex Ext Tooth Lockwasher No. 6-32 80-08560-00 2 48
Nut, Hex Ext Tooth Lockwagher No. 8-32 €0-08563-00 10 12
Nut, Hex Ext Tooth Lockwasher No. 8-32 90-06563-00 1 70
Nut, Hex Ext Tooth Lockwasher No. 8-32 €0-06583-00 3 28
Nut, Kep No. 1/4~20 80-08203-00 2 17
Nut, Kep No. 1/4-20 90-08203-00 1 8
Nut, Kop No. 10-32 90-065685-00 7 20
Nut, Kep No. 10-32 90-08585-00 9 4
Nut, Kep No. 10-3% 20-08585-00 4 3
Nut, Kep No. 10-32 90-08565-00 2 9
Nut, Kep No. 10-32 80-06565-00 3 4
Nut, Kep No. 4-40 90-06557-00 1 34
Nut, Kep No. 8-32 80-10586-02 7 13
MNut, Lock Ne. 1-11 x 1/2 90-09308-02 8 13
Nut, Lock No. 14 x 3/4 90-09308-01 8 13
OUTPUT ASSEMBLY, V.E. POWER (Domestic) H405-F 7 N/A
OUTPUT ASSEMBLY, V.E. POWER {Domastic) 405-F 1 52
QUTPUT ASSEMBLY, V.E. POWER (Non-Domaestic) H405-E 7 N/A
QUTPUT ASSEMBLY, V.E. POWER (Non-Domestic) H405-E )} 52

1PB-6500X

..

-

L




INDEX BY DEC PART DESCRIPTION

VAX 8000-870 SYSTEM

DEC FIG. ITEM
DESCRIPTION PART NO. N2, NO.
Fanei (RH) 74-34410-10 2 28
Panel Assembly, End 70-19485-00 1 8
Panel Agsembly, H405 70-22714-01 8 1
Panel Assembly, H405 70-22714-02 8 1
PANEL ASSEMBLY, V.E. COMPONENT 70-22814-02 7 1
PANEL ASSEMBLY, V.E. COMPCONENT 70-22814-01 8 N/A
PANEL ASSEMBLY, V.E. COMPONENT 70-22814-02 8 N/A
PANEL ASSEMBLY, V.E. COMPONENT 70-22814-01 7 1
Panal, Access 74-41224-01 5 5
Pangl, Front 74-35215-01 1 24
Panel, Front 74-35215-02 1 24
Panel, 110 Blower 74-35004-01 1 80
Panel, Kick 70-21704-03 1 2
Panel, Sub Double 74-28407-01 1 Not Shown
Plane Agssembly, Ground 70-24409-01 2 39
Pilate, Control Paneal 74-35925-01 5 19
Plate, H7208 Mounting 74-34982-01 2 35
Blate, Housing 74-35920-01 5 18
Plate, XM! Mounting (LH) 74-34763-C2 10 10
Plate, XM! Mounting (RH) 74-24783-01 10 9
POWER/LOGIC BOX ASSEMBLY H72068-8 1 49
POWER/LOGIC BOX ASSEMBLY H7208-B 8 N/A
Rail, Third Support 74-34758-01 2 2
REGULATOR ASSEMBLY, 3.3 VOLT H7242-00 13 N/A
REGULATOR ASSEMELY, 3.3 VOLT H7242-00 1 79
REGULATOR ASSEMBLY, 300 WATTS H7215-A i1 N/A
REGULATOR ASSEMBLY, 300 WATTS H7215-A | 77
REGULATOR ASSEMBLY, 800 WATTS H7214-A 12 N/A
REGULATOR ASSEMBLY, 6800 WATTS H7214-A 1 78
Retainer, Bezel 74-35370-01 1 91
Retainer, Cable Cover 74-41184-01 1 54
Retainer, Dust Cover 74-38858-01 8 11
Retainer, U-Nut No. 10-32 90-07788-00 2 13
Retainer, U-Nut No. 10-32 80-07786-00 1 45
Ring, Exiernal Retaining 90-09273-01 9 16
Rivet, Biind Domea 80-00030-01 2 a2
Rivet, Blind Dome 20-00030-21 2 33
Rod, Actuator 74-32259-01 ] 15
Scraen, Bottom 74-33015-01 2 a2
Screw Assombly, Lock 90-08451-00 1 56
Secrew Machine Flat Hd No. 6-32 x 1/4 90-08020-02 5 25
Serew, Captive Shoulder No. 10-32 X 3/8 12-27250-01 2 44
Screw, Machine Flat Hd No. 6-32 x 3/8 80-08408-02 9 7
Screw, Machine Pan Hd No. 8-32 x 1/4 20-08020-01 1 4
Screw, Machine Phl Pan Hd No. 8-32 x 5/18 90-08021-01 13 10
Serew, Mashine Phi Pan Hd No. 8-22 x §/18 50-08021-01 i12 <]
Screw, Self-Tap Pan Hd No. 4 x 1/4 90-00082-01 8 4
Screw, Self-Tap Pun Hd No. 6 x 1/2 80-00062-14 7 11
Screw, Self-Tap Pan Hd No. 6 x 1/4 90-00062-10 7 8
Screw, Self-Tep Pan Hd No. 6 x 1/4 90-00082-10 8 10
Screw, Sel'-Tap Pan Hd No. 6 x 3/8 90-00062-12 9 17
Screw, Self-Tap Trugs Hd No. 10 x 1/2 20-00063-39 2 12
Screw, Semse Hex Hd No. 1/4-20 x 1/2 80-09988-00 1 26
Screw, Sems Hex Hd No. 1/4-20 x 1/2 80-092988-00 2 4

IPB-6500X B-¢6

]9



INDEX BY DEC PART DESCRIPTION

VAX 8000-500 SYSTEM

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Screw, Sems Hex Hd No. 10-32 x 1/2 20-08988-05 1 44
Screw, Sems Hax Hd No. 8-32 x 3/8 £0-08988-08 i 48
Screw, Seme Pan Hd No. 10-32 x 3/4 80-09084-04 1 13
Screw, Seme Pan Hd No. 10-32 x 3/8 90-09684-13 1 5%
Screw, Sems Pan Hd No. 6-32 x 1/2 80-09984-03 L] ad
Secrew, Serns Pan Hd No. 6-32 x 5/18 20-09701-00 8 3
Screw, Sems Pan Hd No. 8-32 x 7/18 80--09884-02 1 80
Screw, Sems Phl Pen Hd No. 4-40 x 1/4 20-09643-02 5 24
Screw, Sems Phl Pan Hd No. 8-32 x 5/18 80-08884-07 10 k]
Sc sw, Sems Phl Pan Hd No. 6-32 x 5/18 80-00984-07 5 23
Screw, Sems Phi Pan Hd No. 8-32 x 5/18 80-08884-07 1 40
Scraw, Sems Truse Hd No. 10-32 x 3/8 90-00049-04 2 3
Seal, Angle Weldment 70-24621-01 2 18
Seal, Bottom Air 74-34536-03 10 8
Seal, Bottom Exhaust 74-35846--01 3 32
Seal, Front 74-35214-01 2 kt:}
Seal, Front Angle Single 74-35039-01 2 18
Seal, Loft Exhaust 74-35845-01 3 36
Seal, Rear Single Angle 74-28838-01 2 43
Seal, Rear Switch Angle (Weldment) 70-19581-02 2 42
Seal, Right Exhaust 74-35843-01 3 29
Seel, Top Air 74-34536-01 10 7
Seal, Top Exhaust 74-35844-01 3 37
Sensor, Air Flow Temp 12-25024-11 1 81
Shield 74-41410-01 S5 4
Shield, PC Module 74-34053-01 -] 8
Shield, Spring 74-28725-01 2 34
Standoff, PC Boerd 90-10588-01 9 1
Star “off, PC Board €0-10568-01 5 15
Stiffener, Horizunta! 74-35042-01 3 25
Strain Relief Assembly, Power Cord 12-145674-00 8 7
Strain Relief Agsembly, Power Cord 12-14574-03 8 7
Strap, Ground 12-13756-07 3 7
Strap. Ground 12-13756-09 4 15
Strip 74-137G67-00 3 24
Strip 74-13707-03 4 8
Strip, Contact 0.465 inches Long 12-28434-08 3 1
Strip, Contact 2.68 inches Long 12-28434-06 3 9
Strip, Contact 3.485 inches Long 12-28434-07 3 10
Strip, Laft And Right 74-13707-01 3 23
Strip, Velero 74-13707-07 4 9
Structure Assembly, Blower 70-24811-01 2 10
Support Assembly, Left 70-27818-01 1 ]
Support Assembly, Right 70-27715-01 1 7
Support, H7208 Rear 74-34110-Gi 2 38
SYSTEM ASSEMBLY, VAX 8000-500 N/A 1 N/A
Tape, Foam 74-36870-02 10 6
Tie, Cabie 90-07031-00 10 13
Tie, Cable 80-07032-00 7 8
Tie, Cable 90-07032-00 9 10
Tie, Cable 20-07880-00 5 18
Tie, Cable 80-07031-00 1 80
Tie, Cable 20-07880-00 1 15
Tie, Cable 90-07032-00 8 5
B-7 IPB-6500X

ot



INDEX BY DEC PART DESCRIPTION
VAX 6000-500 SYSTEM

DEC FIG. ITEM

DESCRIPTION PART NO. NO. NO.
Transformer. 3-Phase P=418 50 Hz 4.5 KVA 16-28393-01 i 21
Tray Asgembly 70-24136-01 2 28
Tray Assembly, Cable 70-25930-01 1 43
Tube (Wsldmant) 70-24391-01 2 24
VWashar, External Tooth Lock 80-07651-00 3 8
Waegher, External Tooth Lock €0-07851-00 4 18
Washar, Flat 80-06884-00 7 19
Wasgher, Flat 90-06864-00 9 3
Wagher, Flat 90-08660-00 190 11
Wagher, Flat 90-08859-00 ) 12
Wasgher, Flat 90-06668-00 1 82
Wagher, Flat 80-08684-00 3 5
Washer, Flat 20-08880-00 1 7
Washer, Flat 80-08684-00 4 4
Wagher, Flat 90-088680-00 4 13
Washer, Flat 90-086684-00 1 12
Washer, Flat Nylon $0-00003-01 2 25
Wasgher, Lock 80-08633-00 i 3
Washer, Lock 90-08633-00 12 5
Wagher, Lock 80-08633-00 13 ]

1PB-8500X%

B-8



